
Product Services Information
INSTALLATION INSTRUCTIONS

(Includes English, French, German, Spanish and Italian)

John Deere Worldwide Consumer & Commercial Equipment Division
Litho in U.S.A. English - 1 M154812 I5 (10/24/05)

M154812

I5

Select Series

X300 and X500 Select Series

BRUSH GUARD KIT
Litho in U.S.A.

BM23057

Parts In Kit

NOTE: Retain these installation instructions with the 
machine operator’s manual.

Parking Safely

1. Stop machine on a level surface, not on a slope.

2. Disengage mower blades or any other attachments.

3. Lower attachments to the ground.

4. Lock the park brake.

5. Stop the engine.

6. Remove the key.

7. Wait for engine and all moving parts to stop before you 
leave the operator’s seat.

8. Close fuel shut-off valve, if your machine is equipped.

9. Disconnect the negative battery cable or remove the 
spark plug wire (for gasoline engines) before servicing the 
machine.

Install Brush Guard Kit

MX34048

Picture Note: X500 Select tractor shown

1. Install bushing (A) between the tractor frame and the 
brush guard arm. The smaller diameter of the bushing goes 
into the brush guard arm, and the larger diameter of the 
bushing goes against the tractor frame.

NOTE: Brush Guard should be able to pivot freely when 
rod (E) is removed.

2.  Insert the M8x30 bolt through the tractor frame (C), 
bushing (A), and through the brush guard (D). Secure with 
M8 nut (B), but do not tighten nut completely. Repeat for 
opposite side.

NOTE: On X300 Select Tractors, the rod will be placed 
in hole (G).

3. Align the holes of the brush guard with the holes of the frame 
and install the rod (E). Secure with spring locking pin (F).

NOTE: To open the hood with the Brush Guard 
installed, the rod (E) will need to be removed.

4. Opening hood.

a. Remove spring locking pin (F) from rod (E).

b. Remove rod.

c. Lower brush guard to the brush guard stops.

d. Open hood.

5. Close hood, raise brush guard and install rod (E) and 
secure with spring locking pin (F).

Qty. Description

1 Brush Guard

2 Bushing

2 Spring Locking Pin

1 Rod 

2 Bolt, M8x30

2 Nut, M8

c CAUTION: Avoid injury!  Touching hot surfaces 
can burn skin. The engine, components, and 
fluids will be hot if the engine has been running. 
Allow the engine to cool before servicing or 
working near the engine and components.

E

B
C

FA

D

G


	Parts In Kit
	Parking Safely
	Install Brush Guard Kit
	Contenu du kit
	Stationnement en toute sécurité
	Pose du kit de pare-broussailles
	Teile im Kit
	Sicheres Parken
	Kühlerschutz-Kit einbauen
	Piezas del juego
	Estacionamiento seguro
	Instalación del juego del protector contra maleza
	Contenuto del kit
	Misure di sicurezza per il parcheggio
	Installazione del kit della protezione anteriore



